Review of wastewater treatment
chemicals and organic chemistry
alternatives for abattoir effluent

Project code: 2014.1044

Prepared by: Dr. lhsan Hamawand, National Centre for
Engineering in Agriculture, The University of
Southern Queensland

Date Published: February 2015
Published by: Australian Meat Processor Corporation
Disclaimer:

This publication is published by the Australian Meat Processor Corporation Ltd ABN 67 082 373 448. Care is taken to ensure the accuracy of the
information contained in this publication. However, AMPC cannot accept responsibility for the accuracy or completeness of the information or opinions
contained in this publication.

No part of this work may be reproduced, copied, published, communicated or adapted in any form or by any means (electronic or otherwise) without
[...]
9.2.2. Cost of alternative chemical treatments (coagulation-flocculation)

As can be seen in table 17, chitosan is the cheapest coagulant among the other plant-based chemicals. Its
efficiency is comparable to the metal based coagulants such as alum and ferric sulfate. The coagulants
psyllium and Moringa oleifera are mostly used as an aid to the metal based chemicals because of their low

efficiency.

Table 17: Alternative organic coagulants

Chitosan 1,500-1,800/metric t
Psyllium husk powder 3,000-6,000/ t
Moringa oleifera 4,000-6,000/ t
Sodium Alginate 1,000-8,000/ t

*pased on 1 USD = 1AUD
45



v

As reported in previous sections of this report, a combination of ferric chloride and chitosan can achieve
at the optimum ratio of the two coagulations of 16:1 removal efficiencies of COD, turbidity, and SS of

53.7%, 93.73%, and 92.14%, respectively [Chuentongaram 2004].

In case of abattoir B (table 8), table 18 shows the amount of coagulants required and the total cost of the
combined chemicals. The total cost of using this combination (ferric chloride and chitosan) at the
wastewater treatment plant per annum will be around 40,000 AUD. The figures in the table are based on
260 days of operation per annum and 2800 m3/day of wastewater treated. The amount of ferric chloride
and chitosan coagulants required will be around 448 kg/day (116 t /year) and 28 kg/day (7.3 t /year),
respectively. The saving is obvious when chitosan is used in a combination with ferric chloride; it is half
the cost of using alum. Also, the weight of sludge produced in case of this combination is around 123

tonne. Compared to alum which is around 546 tonne, the sludge produced by this combination is less by

77%.
Table 18: Amount of ferric chloride and chitosan required and their costs
Ferric chloride 160 0.16 250 0.04 116 29,120 116
Chitosan 1,500 0.015 10,920 7.3

*Based on the amount of coagulants only

9.2.3. Cost of electrochemical treatment

Asselin et al., (2008), estimated the total cost of electrochemical (EC) coagulation operated under optimal
conditions to be around 0.71 AUD $ per cubic meter of treated red meat slaughterhouse effluent. This
cost includes energy and electrode consumptions (mild steel), chemicals and sludge disposal. Table 19
shows a comparison between the raw effluent with the treated effluent using EC. The removal efficiency
of this process is around 99%, 82% and 89% for O&G, COD and TSS, respectively. The costs of the
consumed materials are estimated as following; energy consumed at a cost of 0.06 AUD kWh, the
cationic polymer (LPM 9511) consumed at a cost of 5 AUD kg?, and the electrolyte (Na,SO4) consumed at
a cost of 1.77 AUD kg, the mild steel electrode consumed at a cost of 228 AUD t whereas a cost of 1,596
AUD t! was considered for aluminium electrode. The disposal costs for the residual sludge, considered as
non-hazardous materials, including transportation and charges for waste disposal were evaluated at 60
AUD $ t? of dry residue (did not include the cost of drying the sludge). The total cost was evaluated in

terms of United States dollars spent per cubic meter of treated effluent of 0.71 AUD/m3.

46



/4

o

Vi

Table 19: Efficiency and cost of EC treatment system using mild steel electrode (reaction time = 60 min) [Asselin et al., 2008].

Current intensity imposed (A) -- 0.3+0.0 --
Electrical conductivity (uS cm™) 473 + 14 385+ 45 --

pH 6.15-6.46 8.35-9.13 -
Energy consumption (kW h m-3) -- 4.19+0.12 --
Electrode consumption (kg m-3) -- 1.29+£0.00 --
Sludge production (kg m-3) - 1.98 +0.12 -
Polymer (kg m-3) -- 0.01 +0.00 -

Oil and grease (mg I%) 853 +119 13+4 9+1
BOD (mg I'Y) 2,930+ 210 420+ 20 862
Soluble COD (mg I'}) 1,270 £+ 30 634 £ 56 50+4
Total COD (mg 1) 3,340+ 180 605 + 21 82+2
Total suspended solids (mg ) 1,560 + 880 152 + 45 89+4
Total solids (mg I') 2,380 + 380 841 + 100 64 +6
Turbidity (NTU) 977 £+ 83 102 + 37 904
Electrical energy cost (AUD m™) -- 0.25+0.01 --
Electrode cons. cost (AUD m?3) -- 0.29 £ 0.00 --
Polymer cost (AUD m?) -- 0.05 + 0.00 -
Sludge disposal cost (AUD m=3) 0.12+0.01

Total operating cost (AUD m°) E— [T ER—

*based on 1 USD = 1AUD

In another study by Bayramoglu et al.,

(2006), electrocoagulation (EC) process is assessed by carrying out

an economic analysis for the treatment of a slaughterhouse wastewater. Various direct and indirect costs
have been considered in the calculation of the total cost, these include; electrical, sacrificial electrodes
(iron and aluminium), labour, sludge handling, maintenance and depreciation costs. Aluminium electrode
performed better in COD removal with a removal efficiency of 93% (at pH 3 and current density of 150
A/m?) and iron electrode was more successful in removing oil and grease with 98% efficiency (irrespective
of the initial pH) in 25 min. From economic point of view, iron electrode is preferable because its total
operating cost is nearly half that of aluminium electrode. The total operating cost for iron electrode is
between 0.3 and 0.4 AUD/m? [Bayramoglu et al., 2006, Kobya et al., 2006]. Again, if abattoir B (table 8) is
taken as an example, based on these figures, table 20 shows that the minimum cost for treating the
wastewater at abattoir B can be around 250K AUD per annum for using this technology. This technique is

significantly expensive when compared to the chemical coagulation.

47



v

2
X

Table 20: Minimum operation costs per year for alum and iron electrode

Aluminium 0.7 509,600
Iron 0.35 254,800

9.2.4. Summary

0.45 - To summarize the findings of this section, table
003: 21 was constructed to include most of the
;E_OD; coagulants that have potential to be used in
%a:. 02 | treating wastewater from the red meat
) Oﬂli processing industry. Ferric chloride in a

0.05 1 combination with chitosan has the lowest cost

0 T T 1
Alum Ferric sulfate Ferric sulfate + Ferric chloride +
AP Chitosan

Chemicals Type

per meter cubic treated, see figure 4. In

addition, it has a positive impact on the

Figure 4: Chemical coagulant prices on the international market . . . .
biological process and biogas production. The

amount of sludge produced with this

combination is less by 56% than the combination of ferric sulfate and anionic polymer.

Table 21: Coagulants that have potential to be used in treating wastewater from the red meat processing industry

Alum 0.75 0.11 0.75 65 Alzheimer disease, rise wastewater
pH, negative impact on the AD and
high sludge volume

Ferric sulfate 0.75 0.19 0.75 65 Positive impact on the AD

Ferric sulfate 0.375 0.34* 0.375 46-87 Polymer has toxic impact on AD, low
+ Anionic polymer (.012 0.069* 0.012 sludge volume

(AP)

Ferric chloride 0.16 0.04 0.16 53.7 Positive impact on the AD, low
+ Chitosan 0.01 0.015 0.01 sludge volume

*pased on 1 AUD =1 USD

48




v

9.3. Cost of Enhancement Chemicals for Biological Treatment

In a previous section of this report, it has been shown that bio-surfactants and enzymes are the main
chemicals that have been reported in literature for enhancing the performance of biological processes. In
regards to surfactants, a study by Nakhla et al., (2003) showed that the use of a bio-surfactant may enable
the enhancement of anaerobic biodegradability of meat processing wastewater by solubilizing and
improving the biodegradability of the fat, oil and grease and increasing the biogas production. Chemical
surfactants have been neglected because of their inhibition/intoxication impact toward microorganisms in
biological digesters. A bio-surfactant titled ‘BOD-balance’ was tested for the treatment of FOG-rich
rendering wastewater. At a dose of 130 to 200 mg/L, there was an indication of reduction in FOG
concentration from 66,300 to 10,200 mg/L over a 2-month-period. With regards to lipase such as lipase G-
1000 (LG-1000), this enzyme was tested at a dose of 3,500 mg/L, it helped to increase the SCOD in the

wastewater by 27% [Masse et al., 2001].

Based on 200 mg/L dose of bio-surfactant required and wastewater production at abattoir B (table 8), the
amount of bio-surfactant required will be around 145 tonne per annum which cost around 94,600
AUD/year, as shown in table 22. In case of lipase, the minimum cost of using lipase G-1000 for abattoir B

can reach a significant number of 364,000 AUD/year.

Table 22: Costs of using Bio-surfactant and Lipase

Bio-surfactant 130-200 mg/I 94.6-145.6 10,000-100,000 94,600

Lipase 500-3,500 mg/l  364-2,548 10,000-50,000 364,000
*based on 1 AUD = 1 USD
It is obvious that using these alternatives for enhancing the performance of the biological process are not
feasible economically. Adding co-digestion substrates/wastes to the anaerobic digester may be the
cheapest way to enhance its performance. Preferably wastes produced at the location of the abattoir such
as manure, or wastes from the neighbouring farms such as waste vegetables and/or fruits [Hamawand,

2015].

9.4. Cost of Chemical-Free Methods

9.4.1. Chemical-free cleaning
Chemical-free cleaning and sanitizing method are a good alternative due to their high efficiency and

absence of toxic chemicals in the process. However, lack of research in this field including industrial-scale

49



v

2
X

tests for these methods and due to the sensitivity of the subject have created a resistance to apply these

techniques. Table 23 shows some of these chemical-free methods and their capital and operational costs.

Table 23: Chemical-free cleaning and sanitizing methods

Heat steam Electricity, 28 ct/kwh 10,000-21,000 (1-10 t/hr)
Ozone Electricity, 28 ct/kwh 350,000-435,000 (20 kg/hr)
Hydrogen peroxide 400-550 AUD/t

(35-50 %)

9.4.2. Chemical-free treatment

Chemical-free wastewater treatment in the red meat processing industry includes the following;
screening, settling tank, DAF, low rate anaerobic and aerobic processes. Most of these processes have low
capital and operation costs; however they are only capable to treat abattoir wastewaters to a quality
acceptable for irrigation for animal feed crops. They are widely used in wastewater treatment of the red
meat processing industry in Australia and have been associated with many difficulties due to low/no

maintenance. Table 24 shows some of these methods and the type and cost of energy used in driving

them.
Table 24: Chemical-free treatment methods energy consumption
Screening Electricity Low
DAF Electricity high
Anaerobic pond Electricity Low
Aerobic pond Electricity High

9.5. Summary

The analysis above indicates that alternative cleaning and sanitizing agents are more expensive than the
conventional chemicals. Also, this subject is sensitive because it relates directly to human health. Due to
the requirements of keeping hygiene standards at the red meat processing facilities and lack of research
related to using alternative cleaning chemicals, the industry may be uncomfortable with trying these

chemicals.

With regards to wastewater treatment chemicals, a combination of ferric chloride (main coagulant) and
chitosan (aid) is the optimum solution when it comes to cost and sludge volume. Although the removal
efficiency of this combination is slightly lower than alum (see figure 5), these chemicals have a positive

impact on the biological process.
50



With regards to enhancing the efficiency of the biological process, co-digestion by adding vegetable and

fruit wastes produced at or close to the wastewater treatment plant is a much cheaper solution than

adding chemicals.

100 -
80 -
60 -

Removal efficiency %

COoD Turbidity SS
Parameters

Figure 5: Removal efficiency of the combination of ferric chloride and chitosan

With regards to the chemical-free treatment methods such as screening and anaerobic digestion
processes, these methods have the lowest operation cost due to low energy consumption. Both DAF and

aerobic process consume higher energy due to the operational requirement of constant air injection.

When the effluent wastewater is aimed to be reused or released to surface streams, chemical treatment

is the cheapest and fastest method to reach this goal.

10. Optimal and Practical Solutions

Before discussing optimal and/or practical solutions for the treatment of red meat processing industry
wastewater, the efficiency of the treatment plant should be addressed. The following steps should be

applied to enhance the plant efficiency:

= Optimize fresh water usage;

= |mprove separation of blood from the wastewater system;

= Removal of solid waste from production area floors before wet cleaning;

= |nstallation of sludge trap and fat separator.

These steps, if applied, will reduce the amount of water consumed and wastewater produced which will
positively impact the expenses of the plant. Also, it will reduce sludge production in the physical, chemical
and biological treatment processes which means less cost to handle these by-products. By applying these
steps and combining them with an optimal treatment process, the financial and the environmental

benefits will be improved.

51



v

2
X

10.1. Chemicals Recommended for the Facility Cleaning

Due to sensitivity of this subject and lack of adequate research in the field of alternative
chemicals/methods for cleaning and sanitizing red meat processing facilities, it is not recommended to
change the current practice. The current cleaning and sanitizing practices have been proven to be
effective. However, enzymes and ozone have the potential to replace the dangerous and hazardous
chemicals currently in use after extensive tests to ensure their effectiveness. The main issue with using

enzymes is the price of these materials which make them less attractive for the industry.

10.2. Chemicals Recommended for Wastewater Treatment

The current study shows that chemical coagulants might be required in the treatment of red meat
processing industry wastewater to reach a quality suitable for reuse or dispose to surface water streams.
The chemical treatment unit can be added either at the final stage of the treatment process in order to
produce water that is suitable for surface water disposal or at the start of the process to assist other units

in the treatment plant to perform more efficiently, such as the biological process.

A combination of a main and an aid coagulant is recommended due to its high efficiency, low cost and
small sludge size produced. Coagulant aids are inexpensive additives which help increase settling velocity
and reduce coagulant dosage. As identified in the previous sections, iron-based coagulant in a
combination with chitosan is more favourable when it comes to the price per cubic meter treated (0.055
AUD/m?3) compare to alum (0.11 AUD/m3). Also, the amount of sludge produced is 77% less than that
produced by alum. The efficiency of this combination is around 53.7% COD removal, which is lower only
by 10% than alum. Moreover, the residue of this combination in the wastewater has a positive impact on

the biological treatment processes.

Using chemicals for enhancing the biological treatment process, may not be applicable due to the high
price of these chemicals and low performance. Co-digestion with waste from fruits and/or vegetables is a
better option due to its low cost, especially if this waste is produced at or nearby the location of the
digester. Some of the co-digestion materials can be grown onsite, irrigated with the treated wastewater.
Co-digestion may also contribute in enhancing the production of biogas which results in generating more

revenue.

10.3. Optimal and practical treatment design

Low cost, efficient treatment and environmentally friendly by-products can be a definition for an optimum

treatment solution for any wastewater. Based on the current information provided in this study, the

52



v

2
X

optimal treatment process can be categorized into different scenarios based on the required outcomes.

To identify these scenarios, it is important to start with analysing the units in the treatment system.

The physical treatment units are very important parts and cannot be eliminated from the treatment